ssamanas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/100MHz / CP OFDM / Middle Channel / Full RB
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

Occupied Bandwidth

Mode FR1 n41: OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.60 8.60 13.63 13.62 18.24 18.24
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.56 8.61 13.58 13.66 18.20 18.25
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 27.78 27.84 38.09 38.09 47.65 47.79 58.07 57.98
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 27.85 27.72 38.05 38.05 47.73 47.65 57.96 58.08
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 67.45 67.56 77.54 77.70 87.49 87.49 97.46 97.43
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | B64QAM | 256QAM
Middle CH 67.60 67.50 77.89 77.64 87.53 87.45 97.54 97.44
TEL : 886-3-327-3456 Page Number . A5 - 14 of 59

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG2N2510-01B

FR1 n41/10MHz / CP OFDM / Middle Channel / Full RB
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ultiView Spactrum
RefLevel 30,00 dBn  Offset 5,008 = REW 100kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41/15MHz / CP OFDM / Middle Channel / Full RB
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Measuring.
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41/20MHz / CP OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41/ 30MHz / CP OFDM / Middle Channel / Full RB
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ssamanas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/40MHz / CP OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG2N2510-01B

FR1 n41/50MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 5008 = REW 1 MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp
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ssamanas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/ 60MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41/70MHz / CP OFDM / Middle Channel / Full RB
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41/80MHz / CP OFDM / Middle Channel / Full RB
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Wi 1208 dben i
Py Lethise g
P P
T RaRSI T, SOPETUNG, VPUVRTYY WO B v RPN DRSS NI P
© [ © i |
| \ | |
|
o : o i -
f L . |
F I ; ; [
. iV A PR PR WL AL 1 TNttty e
(7 259298 GHz 7001 pi= 6.0 MHz/ Span 160.0 Mz | | |CF 2.59298 GHz. 001 pis 5.0 MHz/ Span 160.0 MHz
2 Mok Tonle 2 Mok Tonle
] i 257653 GHz 17.08 dBm e 77.542001 745 MHz ] 1 262448 GHz 16.55 dém OccBw 77.708499293 Mz
n 1 2554121 Gz 1234 dim O o Gentroid 259289372 e n 1 2,554 166 Gz 1218 dim O B entoid 2533020 351 Gte
n i 231685 e 1311 dm O o Frey s 96 280229 168 ke n i 3631875 e 1415 din Occ B Freg it 30351420 234 ke

7 MM 02/09/2023

12:19:38 MM 02/09/2023

64QAM

256QAM

Ref Level 300008m  OMset G.0DaB = RBW 1 Mz
-t 3006 SWT 101 ms ® VEW 3 MHz_ Mode Aulo Sweep
1 Occupied Bandwidth

ultiView Spactrum
RefLevel 30,00 0B Offset 5008 = REW 1 MHz
- an 3008 SWT 1.01ms ® VBW 3z

Mode Auto Sweep

MIl1] 807 e i
2o
0
N e IV v O AT SRR e
R AL YLV NP TV (PR IPS DY | |
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| | J |
o T I T |
» | | ) T N
! - 2] s e
| W o
w PP !f\ I —
Ok T T e T Ty U,
e Wy
50
&
|CF 2597 56 GHz 1001 ps 16.0 MHz/ Span 160.0 MHz | | |CF 2592 58 GHz 1001 pts 16.0 M2/ Span 160.0 MHz

2 Marker Table 2 Marker Table
Ml 1 263071 GHz 807 dBm Oce Bw 77.839181867 MHz M 1 258196 GHz 1555 dBm Oce B 77.648839084 MHz
m 1 2551939 GHz 545 dBm Occ B Centroid 2592 858 905 Gz m 1 2554091 GHz 1276 dim Occ B Gentroid 2590915608 GHz
h7] 1 2631778 GHz 408 dBim Ouc B Freq Offset i 1 2631 74 GHz 12.06 dBm Oce Buw Fren Offset 74390667 521 kHz

©5:41:38 BM 02/24/2023

131,095 066 229 kHa

12:22:51 MM 02/09/2023

Measuring.
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SPORTON LAB.

e% FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/90MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

RefLevel 30,00 0B Offset 5008 = REW 1 MHz RefLevel 30,00 0B Offset 5008 = REW 1 MHz
3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

NUA VI SRS ST USRI P SRR SV " UCSS PP
o o
I t ] I
| | |
o o "
| ! | |
N . d L
P L, Foanppi e 1, n W e LI WL E NN TS
Hdgt i o4 W
|CF 2.592 98 GHz 1001 pts 18.0 MHz/ Span 180.0 MHz | | [0 2.592 98 GHz 1001 pts 18.0 MHz/ Span 180.0 MHz
2 Marker Table 2 Marker Table
M 1 2.55739 GHz 15.63 dBm Oce B 87.497 281 996 MHz M 1 2.559 GHz 16.02 dBm Oce B 87.498 541 78 MHz
n 1 2543178 GHz 1319 dim Occ B Centroid 25929262 GHz n 1 2549 185 Gz 1262 die Occ B Gentroid 2597934 118 GHz
n 1 2636675 GHz 1169 dém O B Freq Oifset 3,800 400 919 kHz n 1 2636 684 GHz 11.79 dBm Occ B Freq Oifset -55.752 280829 kHz

12:32:31 MM 02/09/2023 12:31:50 MM 02/09/2023

64QAM 256QAM

RefLevel 30,00 0B Offset 5008 = REW 1 MHz RefLevel 30,00 0B Offset 5008 = REW 1 MHz

12:31:07 MM 02/09/2023 12:30:36 MM 02/09/2023

- 3000 SWT 1.0 ms  VBW 3 Mz Mode Ao Swesp - 3000 SWT 1.0 ms @ VBW 3 Mz Mode Auto Siwesp
1 Gccupiad Bandwidth 1 Occupiad Bandwidth
ol Aol o g st W o et O PRI I SN\ ST N PP SR
0 + 0 f )
[ T !
|
o | o - }
I | | |
| 1 |
e .,,‘w L R . W PIJ.; "

e e | |30 e LR
259298 GHe 001 e 5.0 M/ Span 160.0 MHz | | |F 2.55299 GHz 001 pes 18.0 M/ Span 160.0 Mz
2 Misrker Table 2 Misrker Table

mi 1 260935 GHz 16.47 dBm [ 81538831191 MHz mi 1 257753 GHz 14,63 dBm [T 87450041 901 MHz

n 1 2549 195 GHz 12.40 dm Occ B Centroid 2,532 964 743 Gz n 1 2543 233 Gz 1196 dm Gec B Gentroid 2.532 958 306 Gz

n 1 2636734 GHe 1301 dim Oce B Freq Offset 25 250 785 42 kHz n 1 2636 683 GHz 11,00 dim Occ B Freq Offset 31654232 35 kHe

" - "

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

: A5-24 0f 59



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41/100MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spectrum
Ref Level 30,00 B
- an

Offset 60048 = REW | Mz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

tiVie

RefLevel 30,00 0B Offset 5008 = REW 1 MHz

3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

W 43 dBim
2564000 61
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et AN P | RO W e e e — BT PN
o o
t t 1 v
| | |
o o
I T I
I I I
1 | ! \ A
B ot el LA sty [T (o Lt b Ak S |
2o T | AR S
255258 G 001 prs 20.0 MHz/ Span 200.0 Mz | | (€7 2.55258 Gz 001 ps 30.0 WH:/ Span 200.0 Wiz
2 Marker Table 2 Marker Table
M 1 2.59479 GHz 15.39 dBm Oce B 97.453946 795 MHz M 1 2.584 GHz 15.43 dBm Oce B 97.434234 204 MHz
n 1 2,543 25 Gz 1242 dim Occ B Centroid 2592981915 Gz n 1 2544188 GHz 14,03 dBm Gec B Gentroid 2.592 865432 Gz
n 1 2641714 GHz 1282 dém O B Freq Oifset 085 291 822 k2 n 1 2641583 Ghz 12.52 dfm Occ B Freq Oifset 124567571 763 kHe
12:33:31 MM 02/08/2023 12:34:11 MM 02/09/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 5008 = REW 1 MHz

3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

tiVie

RefLevel 30,00 0B Offset 5008 = REW 1 MHz

- an

3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

Win] 1651 abm W
2550830 61
» w »
Bt b P B et Ao b g, b g Mgt ALY . A s
. f X . N LY, ST N
] !
|
o ‘ o | |
| |
| |
T
b ! . [ )
F WRFIEVAY oAl rens B A [T
& R || ik e w s o
|CF 2.592 98 GHz 1001 pts 30.0 MHz/ Span 200.0 MHz | | |CF 2.592 98 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
2 Marker Table 2 Marker Table
M 1 255083 GHz 16.51 dBm Oce B 97.541663 751 MHz M 1 256981 GHz 1423 dBm Oce B 97.440038402 MHz
n 1 25844177 GHz 1288 dim Occ B Centroid 2,532 547 668 Gz n 1 2544 268 GHz 10.99 dBm Gec B Gentroid 2,532 987 805 Gz
n 1 2641719 Ghz 1232 dém O B Freq Oifset 42331515 657 ke n 1 2641 708 GHz 10,54 dBm Occ B Freq Oifset -
™ [C— | ™
12:34:55 MM 02/03/2023 12:35:36 MM 02/03/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

Conducted Band Edge

FR1 n41/10MHz / CP OFDM / QPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 13.00 0B Made Auto Sweep SGL Ref Level 40.00dBm  OMfset 13.00 dB. Mode Sweep sl

1 Spurious Emissians

Uimit Checd Fss
Line _sPURJous. .
0 SPORIBUS_LNE ABS 002
- 20
I
|
10 dbi I
o | 0 dBrr
} y
10 i

T . h
N

0 N ; '. -30 dBy
"H \ |
nhﬂ:ﬁ::li T T |1
PR ATHT R AR AN LR

50 |
| 268 GHz 10005 pts 1.5 MHz/ 2.795 GHz
2,475 GH: 8004 pts 7 WiHz/ 2506GHz [ oo T
2.680 GHz 2,630 GHz 100.000 kHz 268919 GHz 16.76 dBm
2475 GHz 2.490 GHz 1.000 MHz 2.48974 GHz -21. -2.25dB 2,690 GHz 2,691 GHz 200,000 kHz 2.69004 GHz -18.64 dBm
2490 GHs 2495 GHe 1.000 MH: 2.89467 GHz 16 -3.01 dB 2681 GHz 2695 GHz 1,000 MHz 2.68100 GHz -17.74 dBm
2,495 GHz 2.496 GHz 100.000 kHz 2.496 00 GHz ~ -8.24 dB 2,695 GHz 2710 GHz 1.000 MHz 2.69538 GHz 26,03 dBm
2856 GHz 2506 GHz 100,000 khHz 249679 GHz i -1245dB 2710 0He 2795 ctie 1000 Mis 274044 GHz 85,41 dBm

10:20:27 PM 02/08/2023

10:28:00 PM 02/08/2023

Lowest Band Edge / Full RB Power Limit -25dBm > -26.48 dBm Pass

Ref Level 40.00 dBm  Offset 13.00 0B Made. Auto Sweep 6L Ref Level 40.00dBm  Offset 13,0048 & RBW 10 kHz

Count200/200 | = Att 30dB = SWT 100 ms ® VBW 30kHz Mode Sweep
1 Spurious Emissions ; AR
Tt Chec] i
e _sPURlous Lne_aas_of2 at
30 T
20 dibewr 20
10 "
wf Wy 1
o 1 o
| | .
-10
J h 10
A T m%, s
30 W R
nd* -30
a0 BT )
(M Ly
-40
50 . A A, o
o o g e e o A
e b gyt A e et s gl o e oy
2.475 GHz 8004 pts 1 MHal 2.506 GHz
CF 2.49 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz

2475 GHz 2490 GHz 1.000 MHz 2.49049 GHz -23.92 dBm

1.08 dB 2 Result Summar None
2490 GHz 2495 GHz 1,000 MHz 2.49494 GHz -15.06 dBm -2.06 dB
2295 Gt 2496 Gz 100.000 kHz 249591 Gz -26.41 dBm -13.41 dB Tl (Rel) 1.000 M -26.48 dBm
2.896 GHiz 2506 Gtz 100,000 kitz 2.504 50 GHz 7.99 dBm -22.01 dB TaTotol 36.48 dBm
]

7

featy

11:49:10 PM 02/28/2023 11:49:53 s 02/28/2023

TEL : 886-3-327-3456 Page Number 1 A5 - 26 0of 59
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/10MHz / CP OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.00 0B Made Sweep SGL
Caunt 200/200

2,68 GHz ) ) 10005 pts. 11.5 MHz/ 2.795 GHz
2 Result Summar

2,680 GHr 2,690 GHz 100.000 kHz 2.68463 GHz 8.81 dBm -21.19 dB
2,690 GHz 2691 GHz 200.000 kHz 2.69006 GHz -23.24 dBm -13.24 dB
2691 GHz 2,695 GHz 1.000 MHz 269106 GHz -16.15 dBm 615 dB
2695 GHr 2710GHz 1.000 MHz 2.69509 GHz -21.63 dBm -8.63dB
2710 GHz 2.795 GHz 1.000 MHz 2.71002 GHz -41.64 dBm -16.64 dB

[T Tl

12:02:38 AM 03/01/2023

TEL : 886-3-327-3456 Page Number : A5 - 27 of 59
FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/10MHz / CP OFDM / 16QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 13.00 a8 Made Auto Sweep saL RefLevel 40,00 dm Ofset 13.00d5 Mode Sweep saL
1 Spurious Emissions 1 Spurious Emissians
Cimit Cheed u g
Line _SPUROUS. [
30
20
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)
‘ |
10 dby
0l
0 | 0 dBrr
I\ I
-0 % -
I 4
RO v s o | I }f
30 | f 4 ": -30 By
. }
I ik 1 | fal I
sl el W pstphab
50 i
2,68 Ghz 10005 pts 1.5 MAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2680 GHz 2690 GHz 100.000 kHz 268915 GHz 17.02 dBm -12.98dB
2475 GHz 2.490 GHz 1.000 MHz 248899 GHz -32.82 dBm -1.82 dB 2,690 GHz 2,691 GHz 200,000 kHz 2.69000 GHz -19.51 dBm 951d8
2490 G 2495 GHz 1.000 Mz 249500 GHz -22.65 dBm 96508 2691 GHz 2595 GHz 1.000 MHz 269101 GHz -18.16 dBm 81648
2495 GHe 2496 GHz 100000 kHz 249599 GHz -22.68 dBm -9.68 dB 2695 GHz 2710 GHz 1.000 MHz 269532 GHz -26.40 dBm 1340 d8
2.496 GHz 2.506 GHz 100,000 khHz 249681 GHz 17.29 dBm -12.71dB 2710GHs 2795 GHe. 1,000 Mz 271372 GHz 4094 dBm 19.94 dB

Ready I & fesdy &

10:19:52 PM 02/08/2023 10:28:42 PM 02/08/2023

Lowest Band Edge / Full RB Power Limit -25dBm > -25.86 dBm Pass

Ref Level 4000 dBm  Offset 13.00 d8 Mode Auto Sweep sa Reflevel 40.00Bm  Offset 13,008 * RBW 10 iz 6
Count200/200 | = At 3048 & SWT 100 ms & VBW 30kiz _Mode Swesp Count 100/100

1 Spurious Emissions . 1ACLR TR Avg

Uimit Cheed &Il

Line _SPURJOUS_LINE_ABS_0G2 fAIL

£ .
20 dibew 20
10 . -
AN G it a0
0 1 .
| | -

0

LL 10
SR e o

-20 din
30 o
W -30
-40 dBerr
40 I
. o, sl A o]
g 0 AP Ak s A P A it Ay W ey
475 G 5004 pis 7 7506 Gz
CF 2.49 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2475 GHz 2450 GHz 1,000 Miz 2.49025 GHz 21.11 dBm 3.89 B 2 Result Summa None
2490 GHz 2495 GHz 1.000 MHz 2.49498 GHz -14.31dBm -1.31 dB
2495 GHr 2,496 Ghr 100000 ke 249558 GhHz 2531 dBm -1231d8 T (Ref) 1000 MHe ~25.86 dBm
2436 Ghe 2506 GHz 100.000 kiiz 250338 GHz 859 d8m 2141 dB Tx Total 2586 dBm
[ ] w YEaN Resty

11:58:16 PN 02/28/2023 11:58:52 P 02/28/2023

TEL : 886-3-327-3456 Page Number : A5-280f 59
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/10MHz / CP OFDM / 16QAM

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.00 0B Made Sweep SGL
Caunt 200/200

2,68 GHz ) ) 10005 pts. 11.5 MHz/ 2.795 GHz
2 Result Summar

2,680 GHz 2,690 GHz 100,000 kHz 2,683 23 GHz 8.86 dBm -21.14 dB

2,690 GHz 2691 GHz 200.000 kHz 2.69006 GHz -23.16 dBm -13.16 dB
2691 GHz 2,695 GHz 1.000 MHz 269129 GHz -16.99 dBm 6,99 dB
2695 GHr 2710GHz 1.000 MHz 269594 GHz -20.78 dBm -1.78 dB
2710 GHz 2.795 GHz 1.000 MHz 2.71028 GHz -41.20dBm -16.20 dB

[T Tl

12:02:14 AM 03/01/2023

TEL : 886-3-327-3456 Page Number 1 A5-29 of 59
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ssamanas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41/10MHz / CP OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

MultiView Spectrum . Spectr.
Ref Level 4000 Bm  Offset 13008 Made Auto Sweep saL RefLevel 40,00 Bm  Offset 13.00d8 Mode Sweep

Count 300/300
1 Spurious Emissians

Uimit Checd s
Line _SPURJOUS_LINE phss
0
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i
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I
Iy
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(M 1
> } I
el “HJ “ﬁuwh I
M, L A P’
50
268 GHz 10005 pts 1.5 MHz/ 2.795 GHz
7475 Ghe 8004 pts 1 MHz/ Z506GH2 (5 gt Summa
2.680 GHz 2,630 GHz 100.000 kHz 268923 GHz 16.85 dBm 131548
2475 GHz 2.490 GHz 1.000 MHz 248937 GHz -31.03 dBm 2,690 GHz 2,691 GHz 200,000 kHz 2.69002 GHz -19.00 dBm -9.00 dB
2490 GHz 2495 GHa 1.000 Mitx 2.49481 GHz -19.33 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69120 GHz -20.91 dBm -10.91 dB
2495 GHe 2496 GHz 100000 kHz 249599 GHz -2037 dBm 2695 GHz 2710GHz 1.000 Mz 269514 GHz -28.10 dBm 151048
2.496 GHz 2.506 GHz 100,000 kiz 249694 GHz 17.44 dBm 2710 GHe 2795 GHz. 1.000 MHz 277276 GHz 4561 dBm 20,61 dB
pesry &

Resdy (N 5

10:19:1% PM 02/08/2023 10:29:27 #M 02/08/2023

Lowest Band Edge / Full RB Power Limit -25dBm > -27.55 dBm Pass

Ref Level 40.00 dBm  Offset 13.00 0B Made. Auto Sweep

saL RefLevel 40.00dBm  Offset 1300 B ® RBW 10 kHz £
Caunt 200/200 | = Att 30dB = SWT 100 ms = VBW 30kHz Mede Sweep Count 100/100
1 Spurious Emissions i
it Chec i
Line _SPUR|OUS_LINE_ABS_0q2 JAIL
30 T
20 diten 20
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e s Al st
o \
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I
-10 |
ﬂ 10
SRS U s 002 ! i ki
1 MMWM " e
30 i —
30
-40
[N RS
40
50 A
L Tl ™ Ao IO A
N P! rah T
e B At e P A i by A g o T
T3 GH: 5004 pts T W/ 7506 GHz
CF 2.49 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2475 Gz 2450 GHz 1,000 Mitz 2.49085 GHz -23.26 dBm 1.74 dB 2 Result Summar None
2490 GHz 2495 GHz 1.000 MHz 249477 GHz -16.68 dBm -3.69 dB
2,495 GHz 2.496 GHz 1D0.000 kHz 2.49600 GHz -27.83 dBm -14.83 dB Tad (Ref) 1.000 MHz -27.55 dBm
2436 Ghe 2506 GHz 100.000 kitz 2.503 9 GHz 821 dBm 2179 dB Tx Total 2755 dBm
[ . ;

featy

11:59:30 PN 02/28/2023 12:00:07 A 03/01/2023

TEL : 886-3-327-3456
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 10MHz / CP OFDM / 64QAM

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.00 0B Made Sweep SGL
Caunt 200/200

50
2,68 GHz ) ) 10005 pts. 11.5 MHz/ 2.795 GHz
2 Result Summar

2,680 GHr 2,690 GHz 100.000 kHz 2.68294 GHz 8.22 dBm -21.78 dB

2,690 GHz 2691 GHz 200.000 kHz 2.69005 GHz -23.68 dBm -13.68 dB

2691 GHz 2,695 GHz 1.000 MHz 269128 GHz -17.14 dBm 714 dB

2695 GHr 2710GHz 1.000 MHz 2.69507 GHz -23.87 dBm -10.87 dB

2710 GHz 2.795 GHz 1.000 MHz 2.71091 GHz -41.64 dBm -16.64 dB

[T Tl

12:01:45 AM 03/01/2023

TEL : 886-3-327-3456 Page Number : A5-310f59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 10MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 13.00 0B

1 Spurious Emissians

Made Auto Sweep

Limit Che<d
Line _SPURJoUS.

SPURIGUS_UNE_ ABS 002

-30 M ‘n
j b | o
PR v LT STy R—
-50
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2.506 GHz

1.000 MHz
1.000 MHz

100,000 kHz
100.000 kHz

2.48970 GHz
2.49494 GHz
2.49599 GHz
2.496 87 GHz

-35.56 dBm
-25.11 dBm
-23.13 dBm
17.02 dBm

-10.56 dB
<1211 dB
-10.13 dB

10:18:34 PM  02/08/2023

Ready

-12.98 dB
(m o

RefLevel 40.00dBm  OMfset 13.00dB.

1 Spurious Emissions

Mode Sweep

10:30:06 P 02/08/2023

R
2.68 GHz 10005 pts 1.5 MHz/ 2.795 GHz
2 Result Summa
2680 GHz 2,690 GHz 100.000 kHz 2.689.20 GHz 16.19 dBm -13.81 d8
2690 GHz 2591 Ghz 200,000 kHz 2.69002 GHz -21.62 dBm -11.62 d8
2691 GHz 2,695 GHz 1.000 MHz 2.69106 GHz -27.97 dBm -17.97 d8
2695 GHz 2710 GHz 1.000 Mtz 269552 GHz -35.73 dBm -22.73d8
2710GHz 2.795 Gz 1.000 MHz 2.76622 GHz -45.55 dBm -20.55 dB
featy &

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.00 0B Made. Auto Sweep

1 Spurious Emissions
it Cheel 5]
Line _SPURJOUS_LINE_ABS_0G2 PRSS
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Ref Level 40.00dBm  Offset 13.00d8

SPUR[OUS_UINE_ABS_0q2

Mode Sweep
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268 GHz 10005 pts 115 MHz/ 2.795 Gz
2475 GHz 8004 pis 1 WHa/ Z5056H2 | 3 pusute Summan
2680 GHz 2,600 GHz 100,000 kHz 268116 GHz 4.93 dBm -25.07 dB
2475 GHe 2490 GHz 1,000 MHz 249044 GHz -31.23 dBm 623dB 2650 Ghz 2691 GHz 200,000 kiz 269004 GHz 27.53 dBm 1753 dB
2.490 GHz 2495 GHz 1.000 MHz 249467 GHz -23.10dBm -10.10 B 2691 GHz 25695 GHz 1.000 MHz 269132 GHz 22.97 dBm -12.97 dB
2,495 GHz 2.49 GHz 100.000 kHz 249600 GHz -31.75 dBm -18.75 dB 2695 Gz 2710 GHz 1.000 Mtz 269506 GHz 28,11 dBm -15.11dB
2496 GHe 2506 GHz 100.000 iz 250025 GHz 4.50 dBm -25.10 dB 2710 Ghz 2.795 GHz 1,000 MHz 271100 GHz -45.18 dBm -20.18 dB
oo ety - -

12:00:4% AM  03/01/2023

12:01:21 A 03/01/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 15MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Power Limit -25dBm > -25.09 dBm Pass

Ref Level 40.00 dBm  Offset 13.00 0B Made. Auto Sweep saL Ref Level 40.00dBm  Offset 13,0048 & RBW 10 kHz seL

Count200/200 | = At 3048 & SWT 100 ms & VBW 30kiz _Mode Swesp Count 100/100
1 Spurius Emisons i
Uimit Cheed Al
Line _SPURJOUS_LINE_ABS_ig2 L
£ T
20 df 20
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B L) KA » "‘"‘\‘
0
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E T TR i f %
fRiUs_UNE_ABS 00 | “ 4| |-20 e
30 b . .

M 30
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*:0"_; T e Tt ) e B PNl PN e P AL
2.475 GHz 8004 pts 6 MHa/ 2511 GHz
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2490 GHz 1,000 MHz 2.49036 GHz -21.28 dBm 3.72dB 2 Result Summar None
2.490 GHz 2.495 GHz 1.000 MHz 2,494 29 GHz -17.74 dBm -4.74 dB
2495 GHr 2.496 GHz 150,000 kHz 219595 GHz -24.94 dBm -11.94 dB Tl (Rel) 1,000 MHz -25.09 dBm
3,496 Gz 3511 Ghz 100000 kfiz 250893 GHz 6.61 dBm -23.39 dB TaTotal 25.08 dBm
ey N D Resdy
12:05:22 AM  03/01/2023 12:05:59 A 03/01/2023

FR1 n41/15MHz / CP OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.00 aB Made Auto Sweep pa

Limit Chesk
Line _SPURJOUS_LINE_ABS_0d2
SPORIIUS_(INE_ABS 002

20

W

40 W]
e
50
2675GH: i} 10005 pts. 12.0 MHz/ 2.785 GHz
2 Result Summar
2675 GHr 2,690 GHz 100,000 ke 267718 GHz 6.59 dBm -23.41 dB
2,690 Gz 2691 GHz 300,000 kiz 269001 GHz -23.79 dBm 13.79 dB
2691 GHz 2,695 GHz 1.000 MHz 269194 GHz -18.51 dBm 851 dB
2695 GHz 2710 GHz 1000 MHy 2.69669 GHz -21.75 dBm -8.75 dB
2.710GHe 2.795 GHz 1.000 Miz 2.71006 GHz -32.66 dBm -1.66 dB.

12:13:23 AM 03/01/2023

TEL : 886-3-327-3456 Page Number : A5-330f59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 15MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Power Limit -25dBm > -26.70 dBm Pass

Ref Level 40.00 dBm  Offset 13.00 0B

Made. Auto Sweep

saL RefLevel 40.00dBm  Offset 1300 B ® RBW 10 kHz £
Count 200/200 | © At 3048 & SWT 100 ms & VBW 30kiz _Mode Swesp Count 100/100
1 Spurious Emissions ; AR 1Rm Avg
Limit Cheed Al
Line _SPURJOUS_LINE_ABS_ig2 L
£ w7
204 20
10
; ) ST R
. e P sotond e,
‘l 0dby
0
JJ 1 10
SRiBS Tne s 002 | L
: T T Tl by F'h 20 din
30
M .
| B
. -40 ry n r
E N - PN D0 s o, e P apl e
_.5,,6‘"..»‘!-",'\'-! o W A VWWWWWW VAR YRR AR LR
2.875GHz 8004 pts 6 MHz/ 2511 GHz
CF2.4895 Gz 1001 pts 200.0 kHa/ Span 2.0 MHz
2475 GHe 2490 GHz 1,000 MHz 248987 GHz -20.02 dBm 4.98 dB 2 Result Summa None
2.490 GHz 2495 GHz 1,000 MiHz 249463 GHz 16.17 dBm 317 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49595 GHz -24.94 dBm Tl (Ref) 1.000 MHz -25.70 dBm
2496 GHe 2511 GHz 100.000 iz 250785 GHz 5.80 dBm TaTotal -25.70 dBm
Weaty

12:06:50 AM  03/01/2023

12:07:30 . 03/01/2023

ety

FR1 n41/15MHz /

CP OFDM / 16QAM

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.00 0B

Limit Chesk
Line _SPURJOUS_LINE_ABS_0d2

Made. Auto Sweep

SPORIIUS_(INE_ABS 002

20

-0 ]
50
2.675 GHz 10005 pts. 12.0 MHz/ 2.795 GHa
2 Result Summar
2675 GHz 2,690 GHz 100.000 kHz 267683 GHz 7.45 dBm -22.55 dB
2,690 GHz 2691 GHz 300.000 kHz 269005 GHz -24.25 dBm -14.25 dB
2691 GHz 2,695 GHz 1.000 MHz 269358 GHz -19.67 dBm 967 dB
2695 GHr 2710GHz 1.000 MHz 2.69642 GHz -21.63 dBm -8.63dB
2710 GHz 2.795 GHz 1.000 MHz 2.71100 GHz -35.08 dBm -10.08 dB

12:12:45 AM 03/01/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 15MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Power Limit -25dBm > -26.56 dBm Pass

Ref Level 40.00 dBm  Offset 13.00 0B

Made. Auto Sweep

Ref Level 40,00 dBm

12:08:1% AM  03/01/2023

saL Offset 13.00 dB * RBW 10 kHz sGL
Caunt 200/200 - At 30dB = SWT 100 ms = VBW 30kHz Mede Sweep Count 100/100
1 Spurious Emissions AR 1Rm Avg
30 T
20 di 20
10
. I R e s e
0 dbs
-10
1 [ {f |10
. .MMWMMJ s
-30
Licummamiet 4
-40
-50
L A ATy o AV TR
Novaray, Sty A A MM A I WV
2.475GHa 8004 pts. .6 MHa/ 2.511 GHz
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2490 GHz 1,000 MHz 2.490 36 GHz -21.85 dBm 3.15dB 2 Result Summar None
2.490 GHz 2.495 GHz 1,000 MHz 249413 GHz -19.39 dBm -6.39 dB
2,495 GHz 2496 GHz 150.000 kHz 2.49596 GHz -26.41 dBm -13.41 dB Tad (Ref) 1.000 MHz -26.56 dBm
2,496 Gz 2511 Ghz 100.000 ke 250860 GHz 5.79dBm -24.21dB Ta Total -26.56 dBm

ety

12:08:58 A 03/01/2023

FR1 n41/15MHz /

CP OFDM / 64QAM

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 13.00 0B

Made. Auto Sweep

12:12:08 AM  03/01/2023

Umit Chesk
Line _SPURJOUS_LINE_ABS_0G2
SPORIGUS_UNE Al
20
10
IR
o
10
20
30
a0
T
50
2.675 GHz 10005 pts. 12.0 MHz/ 2.795 GHa
2 Result Summar
2675 GHz 2,690 GHz 100.000 kHz 2.68198 GHz 6.42 dBm .58 dB
2,690 GHz 2691 GHz 300.000 kHz 269003 GHz -24.18 dBm 14.19 dB
2691 GHz 2,695 GHz 1.000 MHz 269140 GHz -20.74 dBm -10.74 dB
2695 GHr 2710GHz 1.000 MHz 2.69682 GHz -22.58 dBm -9.58 dB
2710 GHz 2.795 GHz 1.000 MHz 2.71104 GHz -35.80dBm 10.80 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A5 - 35 0f 59




samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 15MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Mode Auto Sweep saL Reflevel 40.00dBm  Offset 12,0098 Mode Auto Sweep 6L
Count 200/200 Count 200/200
1 Spurious Emissions .
Limit Cheed o
Line _SPURJOUS_LINE_AB: piss .
SPORIBUS_UNE | ABS 002
204 Bl
10
. ™ Y " . gt
10 ‘l [ ‘
20 a8 1 | 20 T
SPURIBUS_UNE ABS 002 | \
30 v il | |30
L itaian 40 dBon
a0 L s
50
50
2.675 Gz 10005 pts 12.0 MHz/ 2.795 Gz
2.875GHz 8004 pts .6 MHa/ Z5116H | g i
2675GHz 2,600 GHz 100,000 kHz 267626 GHz 3.98 dBm -26.02 dB
2475 GHe 2490 GHz 1,000 MHz 248996 GHz -29.97 dBm -497dB 2650 GHz 2691 GHz 300.000 kiz 269002 GHz -27.66 dBm -17.66 dB
2,430 GHz 2495 GHz 1,000 MHz 2.09487 GHz -25.11 dém 1211 dB 2691 GHz 2695 GHz 1.000 MHz 269133 GHz -24.27 dBm -14.27 dB
2.495 GHz 2.496 GHz 150000 kHz 249595 GHz -30.73 dBm -17.73 dB 2685 GHz 2710 GHz 7,000 MHz 2.69509 GHz -28.08 dBm 15.08 dB
2496 GHe 2511 GHz 100.000 ktiz 250705 GHz 283 dBm 2717 dB 2710GHz 2.795 GHz 1,000 MHz 271023 GHz -42.72 dBm 17.72d8

Ready Quinininnng 5

12:09:43 AN 03/01/2023 12:11:30 . 03/01/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 /20MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Power Limit -25dBm > -26.04 dBm Pass

Ref Level 40.00 dBm  Offset 13.00 0B Made. Auto Sweep

Ref Level 40,00 dBm

2475 GHz
2490 GHz
2.495 GHz
2496 GHz

2490 GHz
2495 GHz
2.496 GHz
2516 GHz

1,000 MHz
1.000 MHz
200000 kHz
100.000 kiz

248978 GHz
249481 GHz
2.49596 GHz
251321 GHz

12:14:17 AM 03/01/2023

— Offset 13,0008 * RBW 10 kHz s6L
Caunt 200/200 | = Att 30dB * SWT 100 ms # VBW 30 kHz Mode Sweep Count 100/100
1 Spurious Emissions ; AR 1Rm Avg
imit Ehec] il
Line _SPUR|oUS_LINE_ABS_02 AL
30 T
204 20
10
. e e e ra Kmaa t
‘ 0dby
o T T
-10
s I | |
SPURIOUS_LIN 002 3
T MMW ‘J 20 dfin
30 dBer w )
-30
-40
50 " o lan o L Ay A
s L T oo et A A A At A, A i
2475 Gl 5004 pis 3 M/ 2516 GHz
CF 2.489 5 GHx 1001 pts. 200.0 kHz/

Span 2.0 MHz

2 Result Summar None
Tal [Ref) 1,000 MHz -26.04 dBm
Ta Total -26.04 dBm

12:14:56 A 03/01/2023

ety

FR1 n41/20MHz / CP OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.00 0B

Made. Auto Sweep

Limit Chesk
Line_SPURJOUS_LIN

SPORIOUS_UINE 2

20

! L
a0 g,

267 GHz

10005 pts. 12.5 MHz/ 2.795 GHa
2 Result Summar
2,670 GHz 2,690 GHz 100.000 kHz 267653 GHz 4.87 dBm -25.13 dB
2,690 GHz 2691 GHz 500.000 kHz 269003 GHz <2212 dBm <1212 dB
2691 GHz 2,695 GHz 1.000 MHz 269104 GHz -19.13 dBm
2695 GHr 2710GHz 1.000 MHz 2.69535 GHz -20.60 dBm
2710 GHz 2.795 GHz 1.000 MHz 2.71053 GHz -31.35dBm

12:21:50 AM 03/01/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 20MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Power Limit -25dBm > -25.47 dBm Pass

Ref Level 40.00 dBm  Offset 13.00 0B

Made. Auto Sweep

Ref Level 40,00 dBm

— Offset 13.008 ® RBW 10 kHz saL
Caunt 200/200 - At 30dB = SWT 100 ms = VBW 30kHz Mede Sweep Count 100/100
1 Spurious Emissions AR 1Rm Avg
rmi Chacl m
ine _sPURJoUS_Line_ans o2 .
30 T
204 20
10
e e A et o N
o A N v
| | 0.de
10 i -
Jl | -10
AR e A 002 ] U sous
30 dBrr-
-30
g8
-40
50 N e n A ! Parh i e dh I s
TRATCRTNY RS pan WWWWM AR gt g
-50
2.475 GHz 5004 pts 1 MHaf 2516 GHz
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2490 GHz 1,000 MHz 2.490 36 GHz -21.46 dBm 3.54dB 2 Result Summar None
2.490 GHz 2.495 GHz 1,000 MHz 249472 GHz -17.98 dBm -4.98 dB
2,495 GHz 2.496 GHz 200,000 kHz 2.49597 GHz -26.07 dBm -13.07 dB Tal {Ref) 1.000 Mz -25.47 dBm
2,496 GHz 2516 GHz 100.000 kHz 2.509 48 GHz 5.68 dBm Tx Total -2547 dBm

12:15:45 AM 03/01/2023

12:16:25 A 03/01/2023

Resdy

FR1 n41/20MHz /

CP OFDM / 16QAM

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 13.00 0B

Limit Chesk
Line_SPURJOUS_LIN

E_ABS_0g2

Made. Auto Sweep

SPORIOUS_UINE 2

20

W,

a0
.

50
267 GHz 10005 pts. 12.5 MHz/ 2.795 GHa
2 Result Summar

2,670 GHz 2,690 GHz 100.000 kHz 267369 GHz 5.87 dBm -24.13 dB

2,690 GHz 2691 GHz 500.000 kHz 269002 GHz 2232 dBm -12.32 dB

2691 GHz 2,695 GHz 1.000 MHz 269192 GHz -19.10 dBm

2695 GHr 2710GHz 1.000 MHz 2.69582 GHz -21.40dBm

2710 GHz 2.795 GHz 1.000 MHz 2.71049 GHz -31.65dBm

12:22:42 AM 03/01/2023

TEL : 886-3-327

-3456
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Page Number
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01B

FR1 n41 / 20MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Power Limit -25dBm > -27.39 dBm Pass

RefLevel 4000dBm  Offset 13006 Mode Auto Sweep saL Ref Level 40,00 dBm  OMset 130048  REW 10 ktiz saL
Count 200/200 - Att 30 dB = SWT 100 ms & VBW 30 kHz Mode Sweep Count 100/100
1 Spurious Emissions i
it Chec L
Line_SPURlOUS_UNE_aBS o2 L
30 E it
204 20
10
. P L i i
] 0B
a0 | i
| -10
P o i
T f || |-20 48
30 dBr - :
E
o -0
Lo A vt e, Wit Ay T T A AT
g
2475 GH: 5004 pis 7 W/ 2516 6Hz
CF 2.49 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2475 Ghz 2.450 GHz 1,000 Miz 2.49008 GHz -23.59 dBm 1.41dB 2 Result Summay None
2430 Ghz 2495 Ghz 1000 MHz 249486 GHz 2068 dBm -7.68 dB
2295 Gt 2496 Gz 200.000 kHr 2.49595 Gz -26.00 dBm -15.00 dB Tal (Ref) 1,000 MHz -27.39 dBm
2456 Gz 3516 GHz 100,000 kiz 250397 GHz 527 dBm 2473 dB T Total 27.39 dBm
weoy N A ] Ready [ nanif
12:17:13 A 03/01/2023 12:17:51 AN 03/01/2023

FR1 n41/20MHz / CP OFDM / 64QAM

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 dB Mode Auto Sweep =

20
10 dty
B s it e
/ \
}-10
20 1
0 i %_M
Pingl
"
o
"M\buu,,_\,___»“___'_
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa;
2670 GHz 2,690 GHz 100.000 kHz 2.67120 GHz 4.47 dBm -25.53 dB
2690 GHz 2691 GHz 500.000 kHz 2.69004 GHz -23.35 dBm -13.354d8
1691 GHz 2,695 GHz 1.000 MHz 269374 GHz -21.83 dBm -11.83d8
2,695 GHr 270 GHz 1.000 MHz 2.68565 GHz -22.09 dBm -8.09 dB
2.710 GHz 2.795 GHz 1.000 MHz 271011 GHz -32.21 dBm -7.21 d8

12:20:08 AM  03/01/2023

TEL : 886-3-327-3456 Page Number : A5 -39 of 59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 / 20MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 B

Ref Level 40.00dBm  Offset 13,0048

Mode Auto Sweep saL Mode Auto Sweep SGL
Count 200/200 Count 200/200
1 Spurious Emissions
Uimit CheeH imit Chec Phs
Line _SPURJOUS_UINE_ABS_ig2 plss Line _SPURIOUS_LINE_ABS 02 i
PORIBUS_UNE | ABs_002
2 20 d
10 0
0 7 T kAT iy "‘"WW
o | | 10
[
| | 20
2RI TR f
PURIOUS UINE AD: ] | \
" T 1 || |30 dom 'w
O iasias Llﬂ AIE "
0 ol Be
w
-50 i
50
267 GHz 0005 pts 125 MHz/ 2,795 Ghz
2475 GHz 5004 pis T M/ P Ty y—
26706l 2,690 GHz 100,000 kiz 267443 GHz 264 dBm 2736 dB
2475 GHz 2490 GHz 1.000 Wz 249047 GHz -31.01 dBm 6.01dB 2630 GHz 2691 GHz 500,000 kHz 2. Hz -27.36 dBm 17.36 dB
2,490 GHz 2495 GHz 1.000 MHz 2.49476 GHz -27.58 dBm -14.58.d8 2691 GHz 2695 GHz 1.000 MHz 2.69373 GHz -26.87 dBm -16.87 dB
2.495 GHr 2.496 GHz 200.000 kHz 249595 GHz -32.06 dBm -19.06 dB 2685 GHz 2710 GHz 1000 MHz 269599 GHz -29.12 dBm -16.12d8B
2496 GHz 2516 GHz 100.000 kHz 2.51281 GHz 1.20dBm -28.80 dB 2710GH: 2.795 GHz 1.000 Mz 2.71011 GHz -40.70 dBm -15.70 dB
12:18:41 AN 03/01/2023 12:19:32 M 03/01/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01B

FR1 n41 /30MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Power Limit -25dBm > -27.14 dBm Pass

RefLevel 40.006Bm  Offset 13,0048 = RBW 10kHz 6L

Ref Level 4000 dBm  Offset 13.00 dB Mode Auto Sweep S6L
Count 200/200 | * Att 30 dB & SWT 100 ms * VBW 30 kHz Mode Sweep Count 100/100
1ACR 1Rm Avg
m
fa
30 dBy "
20 20
10 0
. —— b DT SYP SRRSO N oY
‘ 0 dibewr
-10 L
-10
30 AR 1 1
SRHiBS TNt Avs 002 i
T 4 LY 20 die
30 dBor -
30 dBew
50 -40 dBor + { 1
: . AETY, (T N PP T T
T AT LRGN WO 0 T {WWWW“WWW‘\n o e AR s AT
2.475 GHz 5004 pis T MHz/ 3526 GHz
2 Result Summar 1 1
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GhHz 2490 Gz 1,000 Wiz 2.49009 GHz -23.11 dBm 189 dB 2 Result Summa None
2.490 GHz 2495 GHz 1.000 MHz 2.49432 GHz -21.30 dBm -8.30d8
2,495 GHz 2.49 GHz 300.000 kHz 2.49581 GHz -27.61 dBm -14.61d8 Tad (Ref) 1.000 MHz -21.14 dBm
2496 Gz 2526 Gz 100.000 kiiz 252233 GHz 330 dBm 26.70d8 T Totat 3714 dBm
d mrmm ¥ Ready T & MBEa
12:25:14 AM  03/01/2023 12:26:16 AN 03/01/2023

FR1 n41/30MHz / CP OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 dB

Mode Sweep

20
10
I
" [P
30 | “'_‘L
MM
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz.
2 Result Summa
2,660 GHz 2,690 GHz 100.000 kHz 2.68098 GHz 2.97 dBm -27.03 dB
2,690 GHz 2691 GHz 1.000 MHz 2.69002 GHz -17.42 dBm -7.42d8
2691 GHz 2,695 GHz 1.000 MHz 269294 GHz -19.21 dBm -9.21 d8
2695 GHe 2.720 GHz 1.000 MHz 2.69552 GHz -21.02 dBm -8.02 dB
2.720 GHz 2.795 GHz 1.000 MHz 2.72039 GHz -36.66 dBm -11.66 dB
o
12:34:54 AM  03/01/2023
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